BUNN’ BASE - TRUNK - HOOD - COVERS & PANELS -BL-IJ-QLN

s

10

12

2\“ '
N
w

21

— 400/230 V Models —

5
7 6
9 10

P3876

4 40120.1 072710




ITEM

© 0 ~N o

11
12

13

14

15

16

17

18

19
20
21

PART NO.

39884.1001
01315.0005

37881.0000
25151.0000

39972.0000
39972.0001
39972.0002

39530.1001
02308.0000

39544.0000
39514.1000
00986.0000
00656.0001

39516.1000
39516.1001

39803.0000

40886.1000
41096.0000

39518.1000
39518.1001
39518.1002
01315.0000

00658.0000

29710.0015
29710.0019
29710.0020

39521.1000
01315.0000

39520.0000
01315.0000

39512.0002*
02308.0000

40041.0000
40042.0000
12559.0003

BASE - TRUNK - HOOD - COVERS & PANELS

qQry.

1
6
2
4
1

1
1

26

S =

[o) J QU QY

DESCRIPTION

Cover Assy, Top BLK (Includes item 2 & 3)
Screw, Truss Head BLK #8 - 32 x .38"

Decal, "No Serviceable Parts"
Shield, Insulator

Schematic, 3 Phase/1 Phase (120/208 & 120/240V models)
Schematic, 3 Phase/1 Phase (230/400V models)
Schematic, 3 Phase/1 Phase (200V models)

Hood SST (Includes item 6)
Screw, Pan Head #8 - 32 x .375"

Switch, Membrane

Panel W/Decals, Trunk Rear (Includes items 8 & 9)
Decal, Warning - Electrical

Decal, Comply to Plumbing Code

Panel W/Decal, Trunk Side (Includes item 11) (1 less used on 230/400V models)
Panel W/Decal, Trunk Right Side (Includes item 11) (230/400V models)

Decal, Main Power Switch

Panel, Access EMI Filter (230/400V models only) (Includes items 2 and 21)
Screw, Pin in Torx Head #8 - 32 x .375"

Panel W/Decals, Trunk SST (Includes items 14 & 15) (120/208V models)

Panel W/Decals, Trunk SST (Includes items 14 & 15) (120/240V models)

Panel W/Decals, Trunk SST (Includes items 14 & 15) (230/400V models)
Screw, Truss Head #8 - 32 x .375"

Decal, Caution - Decanter/Funnel

Decal, Optional Field Wiring (120/208V models)
Decal, Optional Field Wiring (120/240V models)
Decal, Optional Field Wiring (230/400V models)

Panel W/Decal, Trunk SST (Includes item 2)
Screw, Truss Head #8 - 32 x .375"

Bracket, Server Stop
Screw, Truss Head #8 - 32 x .375"

Base Plate
Screw, Pan Head #8 - 32 x .375"

Leg, Nickel Plated
Pad, Anti Skid

Decal, "Warning Hazardous Voltage"

5 40120.1 031512

* Indicates the part number listed is for reference only. See DESCRIPTION for possible service replacement.



